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Model or Type reference: 2mm; 2.5mm; 3mm; 3.2mm; 4mm; 4.2mm; 4.5mm; 5mm; 5.5mm; 6mm;

7mm; 8mm; 9mm; 10mm

Status As Sample

Received:
Received was in good condition

Applicant Address:

Ratings:

ZHEJIANG HOY TECHNOLOGY CO., LTD

Liuli Industrial Park, Ganpu Town, Haiyan County, Jiaxing City, Zhejiang

Province, China
Manufacturer Address:

/

General remarks:

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its

Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no

liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned

by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its

entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or

service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the

sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek

certification program.

"(See remark #)" refers to a remark appended to the report.

"(See Appendix #)" refers to an appendix appended to the report.

Throughout this report a comma (point) is used as the decimal separator.

When determining the test result, measurement uncertainty has been considered.

The clause which indicated with * is the subcontract test item.

Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

Room 4103 & 4203, No. 63, Punan Road, Huangpu District,

Guangzhou, Guangdong Province, China

Tel: 020-82139668      Fax: 020-32157538

Website: www.intertek.com

Sample Information As Declaration:

Date Test Conducted:

Product Name:

Sample ID:

Date Received:

Liuli Industrial Park, Ganpu Town, Haiyan County, Jiaxing City, Zhejiang

Province, China

PVC floor covering

Test Report Report Number: 201021061GZU-001

Intend Use: /

2/27/2019

S181221058-001~005; S201021061-001

ZHEJIANG HOY TECHNOLOGY CO., LTD

Manufacturer:

Report Date: 2021-01-21

Applicant:

Trade Mark:

Date Received: 10/21/2020 ( For reaction to fire classification Bfl test)

Date Test Conducted: 1/21/2021

Reaction to fire: Class Bfl

Release of formaldehyde: Class E1 

12/20/2018
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Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

Room 4103 & 4203, No. 63, Punan Road, Huangpu District,

Guangzhou, Guangdong Province, China

Tel: 020-82139668      Fax: 020-32157538

Website: www.intertek.com

Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

EN 14041: 2004+AC: 2006

Possible test case verdicts:

Test case does not apply to the test object: 

Test object does meet the requirement: 

Test object does not meet the requirement:

This report included 14 models. The client claimed all models were the same in material, structure,

method of manufacture, except for the thickness. Material of each layer was that:

1) UV layer --- UV (Epoxy acrylic resin, Tripropylene glycol diacrylate, Trimethylolpropane triacrylate)

2) PVC wear layer --- Polymer (polyvinyl chloride, dioctyl terephthalate)

3) Print film layer --- Polymer (Polyvinyl Chloride)

4) The glass fiber mesh layer --- Fiberglass mesh

5) Bottom layer --- Polymer and filler (calcium carbonate, polyvinyl chloride)

6) Anti-synovial layer --- Polymer (Polyvinyl Chloride)

The report data were mainly based on model 2mm(2.0mm in thickness) and 10mm(10.0mm in

thickness). Test result was listed at the following pages.

Model Total thickness Layers constitute Layers thickness(mm)

2mm 2.0mm

UV layer 0.10

P(Pass)

F(Fail)

PVC wear layer

2.5mm 2.5mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh

Anti-synovial layer 0.20

0.10

Bottom layer 1.80

0.10

The glass fiber mesh

Anti-synovial layer 0.20

Testing Information

General Product information:

The submitted samples were tested and found to comply with applicable requirements of EN

14041: 2004+AC: 2006.

Conclusion:

Standard:

0.10

Bottom layer 1.50

Test lab :

Test lab address:

Intertek Testing Services Shenzhen Ltd.

Guangzhou Branch

Room 4103 & 4203, No. 63, Punan Road,

Huangpu District, Guangzhou, Guangdong, China

N/A

0.30

Print film
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Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

Room 4103 & 4203, No. 63, Punan Road, Huangpu District,

Guangzhou, Guangdong Province, China

Tel: 020-82139668      Fax: 020-32157538

Website: www.intertek.com

Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Model Total thickness Layers constitute Layers thickness(mm)

Anti-synovial layer 0.20

0.10

Bottom layer 4.30

Anti-synovial layer 0.20

5mm 5.0mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh

4.5mm 4.5mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh 0.10

Bottom layer 3.52

Anti-synovial layer 0.20

0.10

Bottom layer 3.50

Anti-synovial layer 0.20

4.2mm 4.2mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh

4mm 4.0mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh 0.10

Bottom layer 3.30

0.10

Bottom layer 2.50

Anti-synovial layer 0.20

3.2mm 3.2mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh

3mm 3.0mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh 0.10

Bottom layer 2.30

Anti-synovial layer 0.20
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Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

Room 4103 & 4203, No. 63, Punan Road, Huangpu District,

Guangzhou, Guangdong Province, China

Tel: 020-82139668      Fax: 020-32157538

Website: www.intertek.com

Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Anti-synovial layer 0.20

Release of formaldehyde, Reaction to fire (Class Bfl) test conducted by Notified Body Lab No.1023.

INSTITUTE FOR TESTING AND CERTIFICATION, Inc. Refer to report No. 75 35 01704/2019 & No.75 35

01965/2021 for detail.

See Appendix C for products’ appearance.

0.10

Bottom layer 9.00

Anti-synovial layer 0.20

10mm 10.0mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh

9mm 9.0mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh 0.10

Bottom layer 8.00

Anti-synovial layer 0.20

0.10

Bottom layer 7.30

Anti-synovial layer 0.20

8mm 8.0mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh

7mm 7.0mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh 0.10

Bottom layer 6.30

Anti-synovial layer 0.20

Model Total thickness Layers constitute Layers thickness(mm)

0.10

Bottom layer 5.00

Anti-synovial layer 0.20

6mm 6.0mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh

5.5mm 5.5mm

UV layer 0.10

PVC wear layer 0.55

Print film 0.10

The glass fiber mesh 0.10

Bottom layer 4.80
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Intertek Testing Services Shenzhen Ltd. Guangzhou Branch

Room 4103 & 4203, No. 63, Punan Road, Huangpu District,

Guangzhou, Guangdong Province, China

Tel: 020-82139668      Fax: 020-32157538

Website: www.intertek.com

Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of marking plate:

Marking on accompanied document :

Product Name: PVC floor covering

Reaction to fire: Class Bfl

Nominal size: 1200×1824mm

Formaldehyde: Class E1

Slipperiness: Class DS

Note:

EN 14041:2004 +AC:2006

a) If the CE marking is reduced or enlarged the proportions given in the above graduated

drawing must be respected.

b) The various components of the CE marking must have substantially the same vertical

dimension, which may not be less than 5 mm.

c) CE marking and label shall be affixed visibly, legibly and indelibly.

d). “XXX-CPR-2021/01/21” should be the reference number of the DoP.

21

XXXXX-CPR-2021/01/21

ZHEJIANG HOY TECHNOLOGY CO., LTD

Liuli Industrial Park, Ganpu Town, Haiyan County, Jiaxing City, Zhejiang Province, China
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

 Test Items, Method and Results:

EN 14041:2004 +AC:2006

4.3

Water-tightness

Where required, resilient floor coverings shall

meet the requirement of EN 13553

4.4

Slip resistance

When declared, the floor covering intended to be

used in dry and non-contaminated conditions

shall have a dynamic coefficient of friction of ≥

0,30 when tested ex-factory under dry conditions

per EN 13893 and shall be declared as technical

class DS

4.5

*Reaction to fire

When declared, the floor covering shall be tested

and classified according to the requirement of EN

13501-1 and resulting class and subclass shall be

declared.

If it is decided to make no claim for reaction for

fire performance, which marked Class F, no

testing is required.

If the product listed in Table 1, 2 or 3, in the end

uses identified in the tables, are classified

without further testing in the classes shown and

do not require testing in respect of these end

uses and classes.

4.1

Content of pentachlorophenol (PCP)

Resilient, textile and laminate floor coverings

shall not contain PCP or derivative thereof as a

component in the production process of the

product or of its raw materials

4.2

*Formaldehyde emission

When formaldehyde-containing materials have

been added to the product as a part of the

production process, the product shall be tested

and classified in to one of two classes: E1 or E2

VerdictResult - RemarkClause Requirement - Test

4 REQUIREMENTS —

Rating Class Bfl.

Refer to report No. 75 35 01965 /

2021 for detail.

P

PVC floor covering.

Not applicable.
N/A

Rating Class E1.

Refer to report No. 75 35 01704 /

2019 for detail.

P

Not claimed —

Dynamic coefficient of friction:

0.37

Rating Class DS.

P
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

 Test Items, Method and Results:

EN 14041:2004 +AC:2006

VerdictResult - RemarkClause Requirement - Test

Factory production control

6 MARKING

Products which conform to the requirements of

this document shall be clearly and indelibly

marked by the manufacturer either on their

package or on an adhesive label with following

information:

a) the number and the year of this European

Standard

b) the manufacturer’s or supplier’s identification

c) the product name and batch number

Electrical behaviour (static electricity)

When declared, antistatic floor coverings body

voltage shall not exceed 2,0 kV per EN 1815.

When declared, static dissipative floor coverings

vertical resistance shall not exceed 109Ω per EN

1081.

When declared, conductive floor coverings

vertical resistance shall not exceed 106Ω per EN

1081.

4.6

*Thermal conductivity

If required, the thermal conductivity values shall

be verify per EN 12524 or EN 12667

4.7

5.3

EVALUATION OF CONFORMITY5

General

Type testing

5.1

5.2

Average thermal conductivity:

0.298 W/(m·K)

Average thermal resistance:

0.033 (m2·K)/W

Not claimed —

—

—

Refer to 5.3 P

Refer to Clause 4.1 to 4.7 P

The manufacturer claimed

compliance with the FPC

requirements by operating an ISO

9001 system and holds valid

ISO 9001 certificate.

P

—

See ‘Copy of marking plate’ P
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A

Version: 01-Feb-2019 Page 20 of 24 TTRF-EN14041-d



Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Copy of Test Report (Issued by: NB 1023)

Appendix A
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Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Appendix B

ISO 9001 certificate
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C.3 Front view of model 10mm C.4 Back view of model 10mm

Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Appendix C: Product photo

C.1 Front view of model 2mm C.2 Back view of model 2mm
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The End of Report

Name:

2/27/2019 First issue Kevin Pan

Name:

Title:

Kelming Wang

Revision:

Author ReviewerReport No.

181221058GZU-001

Date Changes

Project Engineer

Test Report Report Number: 201021061GZU-001

Report Date: 2021-01-21

Appendix D: Revision history

**********************************************************************************

Prepared by:

Kevin PanKelming Wang

Senior Project Engineer

Approved by:

Title:

201021061GZU-001 1/21/2021
Updated reaction to fire

classification to Class Bfl
Kevin Pan Kelming Wang
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